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The number of the Certificate of Metrological Authorization to The Legal Metrological Verification Institution is No. (2022) 01039/ No. (2022) 01019

A URAS I BT ARAR B e AR R

Reference documents for the test (code . name)

SEMI F57-0622 : Specification for High Polymer Materials and Components Used in Ultrapure

Water and Liquid Chemical Distribution Systems
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Main measurement instruments used in this test
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Name Number Measurement range
03867E 0.1ng/kg-100mg/kg

B iy 06110273/06110297/061004 (0~80)mg/L
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Test Information
WAl SKH#T15005 Bk 4304
Location
WE:  20.0C MR 55.0%RH HAfth: 7
Ambient temperature Humidity Others
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Way for receipt

TFEAM 20224 128 16H

Received date
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Status of sample

Date for test

RIBEY 20234 018 03[
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The data are valid only for the sample(s).
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Results of test and additional explanation

K B KL B (ug/m?)
Li <1
B <1
Na 0.54
Sr <0.5
Cd <1
Sn <1
Sb <1
Ba 0.32
Pb <1
Mg <1
Al 1.1
Ca 4.6
Ti il
Vi 0.16
Cr <1
Mn <1
Fe 1.4
Ni 0.95
Zn 0.92
K 1.0
TOC 17136
NH,* <10
F- 3168
Ccr <10
Br <10
NO, <10
NO3s <10
8042_ <10
PO4* <10
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